
E
d 

: 				
R

ev
 :

 				
	




INSTRUCTION

08
/2

4
G

R
LD

TO
O

R
X

A
S

X
90

00
00



5
7

2
5

2
5

2
6

1
0
9

9
6

5
7

1
1
6

3
6

1
1
6

1
0
9
1
1
6

5
7

5
7

5
7

5
7

5
7

9
6

5
7

1
1
6

9
6

1
1
6

5
5

8
8

4
0

1
0
98
9

1
0
9

1
1
6

9
3

9
8

3
1

1
1
6

1
1
6

2
7

2
4

9
0

9
4

9
3

1
1
1

8
1

9
8

1
9

1
1
6

9
5

1
3

1
2
5

1
2
7

1
2
5

6
5

4
8

2

1
1
6

2
2

9
8

1
1

5
9

1
0
21
0
2

5
7

1
8

6
2

3
2

1
0
4

6
1

6
0

1
0
8

4
27
9

3
5

1
0
0

2
9

3
1

1
1
3

8
0

1
1
8

1
1
9

6
7

9
7

1
1
6

1
0

1
0
9
1
1
6

1
0
9
1
1
6

9
3

8

1
1
68
1

1
0
9 1
1
6

1
0
91
1
6

9
0

4
3

1
1
1

6
4

1
1
5

5
7

5
7

5
7

1
1
6
1
3
1
9
4

1
1
6

1
1
6

1
2
4

9
4

9
4

1
0
6

9
3

9

9
6
1
3

8
57
6

1
0
91
1
6
1
0
9
1
1
6

9
6

9
0

1
1
1

9
7

1
1
69
7

1
1
61
0
9
1
1
6

1
3
1

8
5

1

7
6

6
6

9
6

9

1
0
91
0
9

1
4

6
8

8
4

7
5

78
2

8
6

7
58
4

8
2

9
2

4

1
2
1

1
1
6

4
4

1
2
3

1
2
1

1
0
1

1
0
1

1
1
7

3
9

1
1
7

6
9

1
2
2

3
7

9
6

1
1
6
6
9

1
1
6
9
6

3
7

1
1
6 1
0
9

1
0
9

1
1
6

1
0
1

1
0
1

1
1
3

1
1
3

1
1
7

1
2
3

1
1
7

1
2
1

1
2
1

1
2
2

3
9

9
2

6
6

1
1
6

7
0

1
1
7
1
1
3

1
0
1
1
0
1
1
1
3
1
1
7

1
1
7

7
0

1
1
3

3
8

1
0
1

3
8

1
7

6
9

1
7

3
7

6
9

3
7

7
0

7
0

7
3

7
3

1
7

9
7

1
7

1
1
6

2
3

7
4

7
4

7
2

7
2

7
1

9
9

7
1

1
1
61
1
6

9
9

9
9

5

1
1
6

1
1
6

9
8

1
1
6

9
81
1
6

9
9

9
4

1
1
6

1
1
6

9
4

9
4

1
2
8

1
1
6

1
0
3

9
4

1
0
7
8
7

1
1
6

9
2

1
1
6

2
01
0
9

9
6

8
7

5
6

1
0
7

1
0
3

5
6

1
2
9

9
6

1
2
9

1
0
9

1
1
6

3
38
3
8
2

8
3
1
1
6
9
6

1
0
9

1
0
9

1
1
6

8
2

9
2

1
1
6

1
1
6

9
4

9
4
1
1
6

9
4

1
1
6

3

1
1
6

2
1

9
4

5
4

1
3
3

5
1

5
2

5
2

5
3

5
0

9
6
1
1
6

6
3

1
1
6

1
0
9

1
1
6 1
0
9

1
0
9

1
1
6

9
7

6
3

1
1
2

6
4

1
1
47
8

9
7
1
1
2

4
1

1
1
4
7
8

7
7

9
7

1
1
2

1
6

1
1
4

4
1

7
8

1
1
4
1
1
2

3
4

9
7 9
3

7
8

1
1
6

2
7

8
1

2
4

9
3

1
1
6

4
6

9
4

1
5

1
0
2
1
0
2

1
1
6

9
7

8
9

1
8

1
1
6
9
7

9
3

5
5

1
1
6

4
9

8
1

9
7

1
1
6

6
4

9
6
1
1
6

9
4
9
4

1
8

1
1
6

1
3
1

1
1
6

1
3

1
1
6

1
1
6

1
2
4

1
2
4

4
5

1
0
9

1
8

1
1
6

5
7

5
7

5
7

2
6

5
7

1
0
9

6
7

1
1
6

8
1
0

1
1
6

9
7 8
2

1
1
6
1
0
9

8
4

7
5 7 7
5 8
4 1
1

1
2 9
1
3

4
5

4
0

5
9

5
7

1
1
6

9
8

4
8

2
2

6
5

2
2

4
8

9
8

8
8

8
8

1
1
6

5
8

1
2
0

9
6

1
1
3

1
1
8

9
6

1
1
6
1
0
9

1
1
6

1
1
9

1
0
9

3
6

1
1
6

3
0



Item No. Description QTY Item No. Description QTY

1 Left Stand 1 1 35 Double Pulley Frame 2

2 Left Stand 2 1 36 Motional Pulley Frame 2

3 Top Bridge 1 37 Support Frame 4

4 Weight Frame 1 38 Shroud 2

5 Transverse beam 1 39 L-Shaped plate 2

6 Barbell Grip 1 40 Pulley Connecing Frame 2

7 Movement Frame 2 41 Shaft 2

8 Baffle 6 42 Shaft For Pulley Bracket 2

9 Bottom Movement Frame 4 43 Drivepipe 2

10  Weight Holder 2 44 Foot Frame 1

11 Protective Frame 2 45 Right Stand 1 1

12 Plastic Plate 2 46 Right Stand 2 1

13 Level Guide Bar 4 47 Support Foot Frame 1

14 Vertical Guide bar 2 48 End Cap 4

15 U-Shaped Plate 1 49 Long handle 1

16 Battery Frame 1 50 Short Handle Assembly 1

17 Guide Bar 4 51 Short Handle 1

18 Toothed Plate 4 52 Long Lat Strap 2

19 Hook Rack 1 53 Triceps Rope 1

20 Intensify Frame1 1 54 Foot Lat Strap 1

21 Intensify Frame2 1 55 Lat Strap 2

22 Connecting Shaft 4 56 Guide Cover 4

23 Rear Frame 1 57 Big Pulley 26

24 Foot Cover 4 58 Small Pulley 6

25 Cable Assembly 1 52 9 Small Guide Pulley 2

26 Cable Assembly 2 62 0 Aluminum Cap φ25(φ63⁄64") 2

27  Guide Tube 2 61 Aluminum Ring φ25(φ63⁄64") 2

29 Left Slip Frame 1 62 Grip φ30×180(φ0.98"×7.09") 2

30 Right Slip Frame 1 63 Grip DTφ30×218(φ0.98"×8.58") 2

31 Plastic Tube Guide 4 64 Plug 50×70(1.96"×2.76") 4

32 Pop Pin 2 65 Plug φ24(φ0.94") 4

33 Top Pulley Frame 2 66 Plug 38×38(1.5"×1.5") 4

34 Turn Frame 1 67 Disc Bumper 2



7

Item No. Description QTY Item No. Description QTY

68 Bumper 2 100 Hex Head Bolt M8×90(0.39"×0.79") 2

69 Rubber Plug 4 101 Hex Head Bolt M8×15(0.31"×0.59") 10

70 Weight Rubber Bumper 4 102 Socket Head Cap Screw M10×25(0.39"×0.98") 4

71 Rubber Fixed Block 2 103 Button Head Cap Screw M8×40(0.31"×1.57") 4

72 Top Plate 2 104 Flat Head Cap Screw M6×15(0.24"×0.59") 2

73 Weight Plate 30 105 Flat Head Cap Screw M5×10(0.2"×0.39") 6

74 Selector Pin W/Coil 2 106 Socket Set Screw M10×8(0.39"×0.31") 8

75 Linear Bearing 30(1.5") 4 107 Socket Set Screw M8×10(0.31"×0.39") 4

76 Linear Bearing 25(0.95") 8 108 Socket Set Screw M5×3(0.19"×0.12") 4

77 Adjustable Handle 1 109 Nylon Lock Nut M10(0.39") 95

78 Bushing φ38×φ25.4×18(φ1.5"×0.98"×0.71") 4 110 Nylon Lock Nut M8(0.31") 8

79 Bushingφ28×φ16×18(1.1"×0.63"×0.71") 4 111 Spring Washer φ12(φ0.47") 8

80 Nylon Spacer 4 112 Spring Washer φ10(φ0.39") 4

81 Spacer 4 113 Spring Washer φ8(φ0.31") 12

82 Bearing 8 114 Flat Washer φ11×φ38×2(φ0.43"×φ1.5"×0.08") 4

83 Circlip For Hole φ55(φ2.16") 4 115 Flat Washer φ13.5×φ24×2.5(φ0.53"×φ0.94"×φ0.1") 8

84 Circlip For Hole φ47(φ1.85") 4 116 Flat Washer φ11×φ20×2(φ0.43"×φ0.0.79"×φ0.08") 210

85 Circlip For Hole φ40(φ1.57") 8 117 Flat Washer φ9×φ16×1.6(φ0.35"×0.63"×0.06") 18

86 Circlip For Shaft φ30(φ1.18") 2 118 End Cap 2

87 O-ring 4 119 Spring 2

88 Flange Nut M12(0.47") 4 120 Socket Head Cap Screw M8×20 2

89 Gear Hook 7 121 Rubber Bumper 4

90 Hex Head Bolt M12×30(0.47"×1.18") 8 122 Hex Head Bolt M8×50(0.31"×1.97") 2

91 Hex Head Bolt M10×120(0.39"×4.72") 1 123 Shoulder Bollt 2

92 Hex Head Bolt M10×100(0.39"×3.94") 8 124 Hex Head Bolt M10×95(0.39"×3.74") 8

93 Hex Head Bolt M10×75(0.39"×2.95") 8 125 Flat Head Cap ScrewM10×55(0.39"×2.16") 4

94 Hex Head Bolt M10×70(0.39"×2.75") 18 126 L-Shaped Plate 1 2

95 Hex Head Bolt M10×65(0.39"×2.56") 2 127 Bolt Plate 2

96 Hex Head Bolt M10×50(0.39"×1.97") 30 128 Training Guide Plate 1

97 Hex Head Bolt M10×30(0.39"×1.97") 26 129 Flat Head Hexagon Riveted Nuts 2

98 Hex Head Bolt M10×25(0.39"×1.18") 10 131 L-Shaped Plate2 4

99 Hex Head Bolt M10×20(0.39"×0.79") 4 133 Transfer Frame 1



STEP 1
Item No. Description QTY Item No. Description QTY

1 Left Stand 1 1 102 Socket Head Cap Screw M10×25(0.39"×0.98") 2

2 Left Stand 2 1 109 Nylon Lock Nut M10(0.39") 12

15 U-Shaped Plate 1 116 Flat Washer φ11×φ20×2(φ0.43"×φ0.0.79"×φ0.08") 30

16 Battery Frame 1 124 Hex Head Bolt M10×95(0.39"×3.74") 8

22 Connecting Shaft 4 125 Flat Head Cap ScrewM10×55(0.39"×2.16") 4

45 Right Stand 1 1 126 L-Shaped Plate 1 2

46 Right Stand 2 1 127 Bolt Plate 2

98 Hex Head Bolt M10×25(0.39"×1.18") 4 131 L-Shaped Plate2 4

125

98
116

98

116

109

109

22

116

116

22

125

127

125

126

22

109116

2

116

109

109

1

116

109

116

116

131

116124 116

124

94
116

131

116

16

102

116

109

109
116

116

125

98

102

116

127

116 124

116
124

116
131

116
109 116

124

109

116

116

109

124

116

131

109

46

45

22

15



STEP 2
Item No. Description QTY Item No. Description QTY

3 Top Bridge 1 94 Hex Head Bolt M10×70(0.39"×2.75") 8

4 Weight Frame 1 97 Hex Head Bolt M10×30(0.39"×1.97") 2

5 Transverse beam 1 98 Hex Head Bolt M10×25(0.39"×1.18") 2

20 Intensify Frame1 1 99 Hex Head Bolt M10×20(0.39"×0.79") 4

21 Intensify Frame2 1 109 Nylon Lock Nut M10(0.39") 18

23 Rear Frame 1 116 Flat Washer φ11×φ20×2(φ0.43"×φ0.0.79"×φ0.08") 42

92 Hex Head Bolt M10×100(0.39"×3.94") 8 128 Training Guide Plate 1

116
92

116

116 109

116

5

116

109

116

116

97 116

11694

109

116
97

116

94

128

92
116

92

94

116

109 116

116109
116

109

109

94

109
116

99

98

116

98

116

109

94

109

116

94

116

116

116

109

116

109
116

116

116

109 116

109 116

116

94

94 116

94

116

3 92

116

99

4

116

99 116

109

116

109

116

116
109

94

23

20

128

21



STEP 3
Item No. Description QTY Item No

10

. Description QTY

6 Barbell Grip 1 70 Weight Rubber Bumper 4

9 Bottom Movement Frame 4 72 Top Plate 2

10  Weight Holder 2 73 Weight Plate 30

13 Level Guide Bar 4 90 Hex Head Bolt M12×30(0.47"×1.18") 8

14 Vertical Guide bar 2 103 Button Head Cap Screw M8×40(0.31"×1.57") 4

37 Support Frame 4 110 Nylon Lock Nut M8(0.31") 4

56 Guide Cover 4 111 Spring Washer φ12(φ0.47") 8

67 Disc Bumper 2 115 Flat Washer φ13.5×φ24×2.5(φ0.53"×φ0.94"×φ0.1") 16

68 Bumper 2 119 Spring 2

115

90

90

56

13

13

9

68
9

68

14

14

6

10

67
119

90

119

111

10

115

115

37

111

37

90

73

72

72

73

13

9

90

9

111

115

110

13

103
56

110 56
103

110
56

110

103

115

103

111

70

111

70



STEP 4

1

Item No. Description QTY Item No. Description QTY

25 Cable Assembly 1 2 52 Long Lat Strap 2

26 Cable Assembly 2 2 53 Triceps Rope 1

36 Motional Pulley Frame 2 54 Foot Lat Strap 1

38 Shroud 2 55 Lat Strap 2

39 L-Shaped plate 2 101 Hex Head Bolt M8×15(0.31"×0.59") 10

40 Pulley Connecing Frame 2 113 Spring Washer φ8(φ0.31") 10

49 Long handle 1 117 Flat Washer φ9×φ16×1.6(φ0.35"×0.63"×0.06") 10

50 Short Handle Assembly 1 133 Transfer Frame 1

51 Short Handle 1

26

53

101

54

117

36

113

55

117

51

40

117

39

113

50

133

49

113

52

101

52

113

117

101117

113

25

40

101

117 113

38

101

38

101

36



12

B

36

For standard 160 lbs weight stacks（or 80KG）,slide the 2 Support Frames 
(No. 36) onto the 2 Guide Bars (No. 17) first, and slide the 2 Weight
Bumpers (No. 69) on top of them. then slide 15 pcs of weight plate
on to the guide bars(No. 17), and slide on the Top Plate (No.71 ).

For optional 210 lbs weight stacks(or 105 KG), please remove the 2 support 
frame(No.36) and add 5 pcs of plates on each side.



14



GARLANDO SPA
Via Regione Piemonte, 32 - Zona Industriale D1 

15068 - Pozzolo Formigaro (AL) - Italy
contact@toorxprofessional.it

www.toorxprofessional.it


	C9B-SMSWX 2023.03.30.pdf
	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23
	页面 24
	页面 25
	页面 26
	页面 27
	页面 28
	页面 29
	页面 30
	页面 31
	页面 32
	页面 33
	页面 34
	页面 35
	页面 36
	页面 37
	页面 38


